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Applicant  SHANGHAI JILONG PLASTIC PRODUCTS CO.,LTD
Address NO.460-520 LANXUE ROAD , CHUANSHA PUDONG SHANGHAI

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the
behalf of the client

Sample Name 400644A/530092A/530092A PVC FILM
Part No. 14102118/N0O.11/14102204/N0O.84/14101492/NO.16
Supplier JINCAI
Sample Received Date  Nov. 25, 2014
Testing Period Nov. 25, 2014 to Nov. 26, 2014
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
Test Method
Mesasured
Test Item(s) Test Method Equipment(s)
Phthalates Refer to EN 14372:2004(E) GC-MS
Test Result(s) Please refer to the following page(s).

§u H"’”j"‘“"- Date Nov. 26, 2014

Su Hongwei

Senior Laboratory Manager No. R108726617
il esting International Co.,Ltd. Shanghai Branch N0.1996,New Jingiao Road, Pudong District,Shanghai,China
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Test Result(s)
Tested Item(s) Result MDL
Phthalates
Dibutyl phthalate(DBP) CASH#:84-74-2 \b. 50 mgkg
Butylbenzyl phthalate(BBP)
CAS#85-68-7 N.D. S0mg/kg
Di-2-ethylhexyl phthalate(DEHP)
CASH:117-81-7 N.D. S0 mgkg
Di-n-octyl phthalate(DNOP)
CASH:117-84-0 N.D. 50 mg/kg
Diisononyl phthalate(DINF)
CASH28553-12-0,68515-48-0 N.D. 0 mg/kg
Diisodecyl phthalate(DIDP)
CASH 26761-40-0,68515-49- 1 N.D. 0 mg/kg

Tested Sample/Part Description Mixed test, green transparent plastic film, blue plastic film

Note: -As specified by client, the test was conducted by mixing sever al samplestogether. The
result(s) shown on thisreport may be different from the content of any homogeneous

material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

Test Process
Weigh sample and Fxtracted with
. . —— _ ——» Concentrate the extract
place it in a thimble organic solvent
Aratvzed by GO -MS LIake up with Transfer the extract into a
= - ap— A—
7= ¥ orgaric solvent ™ wolumetric flask
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Photo(s) of the sample(s)

*** End of report***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be reproduced
except in full.
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